TABLE OF CONTENTS

TITLE

SHEET

REACT®350 TL—2 SYSTEM

BASETRACK

BACKUP /BASETRACK

CONCRETE PAD

STABILIZER CHAIN

REFLECTIVE NOSE

REFLECTOR ASSY

RESTRAINING CABLE

O |0 |~ ||~ W N

TRANSITION ASSEMBLY

o

GENERAL NOTES

REACT 350 SYSTEM (Temporary)
$102-4106

1

The energy absorbing system represented on these Qualified Products List (QPL)
drawings is a proprietary design by Energy Absorption Systems, of Trinity
Industries, Inc., and marketed under the name REACT 350 (TL-2) System .

. The REACT®350 (TL-2) is a non-gating, redirective crash cushions which is well

suited for use shielding hazards. The REACT®350 (TL-2) is used for temporary
installations. The beginning length of need shall be at the point of intersection
between the face of the crash cushion and the departure line.

. The REACT®350 is a Test Level 2 crash cushion applications.

. The REACT®350 shall be assembled and installed in accordance with the

manufacturer's detailed drawings, procedures, specifications and installation
guide. Information and copies of the above manual are available on the
Qualified Products List (QPL).

. The REACT®350 is available in a 36” nominal width. The system width will be as

called out in the plans, permit or other contract document for each location.

. Metallic components shall meet the galvanizing requirements for guardrail,

section 967 of the FDOT specifications.

. Ayellow Type 1 Object Marker shall be centered 3' in front of the nose of the

REACT®350. Mounting hardware shall be in conformance with index no. 11860.
The cost of the Object Marker shall be included in the cost of the REACT®350 .
As an option, the contractor may install reflective sheeting on the nose of the
crash cushion. The sheeting to be used must be solid yellow, Type Il or better
and must be a product listed on the Department's Qualified Products List (QPL).
The sheeting to be applied to the nose of the crash cushion shall be a minimum
of 360 square inches with a minimum height of 15 inches.

. Quantity for payment is based on each independent location as called for in the

plans or as directed by the Engineer. The cost of foundations, subgrade
preparation and other appurtenant construction will be included in the cost of
the REACT®350.

. In compliance with AASHTO 2011 Roadside Design Guide, remove all curbs and

islands to ensure proper impact performance.

10. Supply adequate transition from the REACT®350 system to the object being

shielded for bidirectional traffic.

11. Units of measure are in English units.

12.

13,

14.

These drawings are sufficient for plan details for the REACT®350 (TL-2) System
installed as a free standing unit shielding safety shaped concrete barrier wall ends.
The REACT®350 is not suited to shielding a wide hazard.

Due to the overall unit height of over 4'-0", which exceeds the drivers height of
eye, caution is to be exercised in locating the REACT®350 to avoid blockage of
required sight distance.

For REACT®350 units that have been impacted by vehicle crashes that are to
remain in service, close inspection must be made on the anchorages of the front
cable anchor plates and the rear pylon; the anchorages must be in design
condition when restoration is complete.

Frank J. Powell, PE
Florida #70359

3617 Cincinnati Ave.

\\“\\ul s Rocklin, CA 95765
3 5 I~

Revisions

Date

Rev.

By |Ckd.

App.

TRAWN: DATE:

REFERENCES 5. Trageser

8/15/2012)

DESIGNED: DATE:

CHECKED: DATE:

APPROVED DATE:

CAD FILE:

70—03-09.dwg

NEXT ASSEMBLY:

ENERGY ABSORPTION SYSTEMS

/ ENGINEERING AND RESEARCH DEPARTMENT

REACT® 350 TEMPORARY
DRAWING SET
FOR QPL S102—-4106

[ 70-03-00 [ 1of10 |

SEETTTTI?




CYLINDER SCHEDULE
CYL. NO. | STOCK NO, | CYLINDER ASSY NO.
1 5135628 6179628
2 6135628 6065718 NOTES:
8 e 6066008 o 1. IN COMPLIANCE WITH THE AASHTO 2011 ROADSIDE DESIGN GUIDE,
4 6135648 6065888 St syt i s — MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS
s e — TO ENSURE PROPER IMPACT PERFORMANCE.
2 mw"“:"im::’:im nomoAGRs
G el St s ooy i 2. 8.00 MIN. REINFORCED 4000 PS| P.C. CONCRETE PAD OR
(9 i ot ey o e e 8.00 MIN. NON-REINFORCED 4000 PS| P.C. CONCRETE
o St 45, . ROADWAY MEASURING AT LEAST 12'-0" WIDE BY 50-0" LONG.
S RN OPLE S 1024108 G5 AL 18" THREADED RODS MAY BE USED TO INSTALL SYSTEM ON ASPHALT SEE MANUAL
PRODUCTS DECAL (114461B)
3. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY A TRANSITION FROM
THE SYSTEM TO THE OBJECT BEING SHIELDED TO PREVENT INTERACTION OF
SYSTEM LENGTH 15'—3" VEHICLES WITH HAZARD. TRANSITION ASSEMBLIES ARE SUPPLIED AS ACCESSORIES AND
MUST BE ORDERED SEPARATELY.
il e < TRAFFIC 4. NOSE COVER NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
5. THE REACT 350 SYSTEM HAS BEEN TESTED TO NCHRP-350 TL-2 AS A REDIRECTIVE,
S—— . " 0 NON-GATING SYSTEM. THE MODEL NUMBER LISTED IN THE TABLE IS VALID FOR EQUAL
ge TO OR LESS THAN THE LISTED WORKZONE SPEED UNLESS OTHERWISE NOTED,
e 3
1 =
£ -
; —®3
e ._7::?: . s EPARTURE LINE
e =8 o @ . i } . . 1:16 FOR SPEEDS < 45 mph
[ | \ \\
BLON S~
@5 é 4 < TRAFFIC
DESIGN LENGTH 12'-6"
PAD LENGTH 16'-7" SYSTEM | EFFECTIVE | PAD DESIGN | TESTED
MODEL# | ENGTH | LENGTH |LENGTH| WORKZONE SPEED] | ENGTH TO
3 438036 15'-3" 122" 167" 45 mph 12-6" TL-2
4 3 2 1 <4 CYLINDER
NUMBER
RIGID BARRIER d &
~
\ i (i -l
™ m 7
° © = -d'
L B ) LI —
7 L] .
- 10 0. E GRADE
£ f M A/
[ - LI 7 | || O L£) =
4 a . a a Ll - 9 ad av J_‘I
.4- OUTLINE O
CONCRETE PAD
SEE NOTE 2 . 3
Frank J. Powell, PE 3617 Cincinnati Ave.
Florida #70359 Rocklin, CA 95765
ORAWN [DATE: - - 4
(Dcvunoer () RESTRAINING CABLE @ REFLECTOR REFERENCES S. Trageser 1152012 .. ENERGY ABSORPTION svsiius inc
a‘J BASE TRACK e STAB"_'ZER CHAIN BACKUP:' e e ., ; —~—— — y ENGINEERING AND RESEARCH DEPARTMENT
- SERIAL NO. BASETRACK SHEET 34 - REACT 350® SYSTEM
BACKUP (6) NOSE COVER SALESORDER _______ CONCRETE PAD SHEETS [ e = TL-2, W/ SELF-CONTA
EH PROJECT STABILIZER CHAIN SHEETS® | ____ = FNERLCURTARER RACIEE
Revision Date | Rev | By [Chk.[APP.| nEsiGN SPEED REFLECTIVE NOSE SHEET7 |7 e =
NOSETYPE —____ REFLECTORASSY SHEET8 f— N QPL S102-4106
NO.OF UNITS —__ RESTRAININGCABLE  SHEET9 >
' ——— TRANSITION SHEET 10 70-03-09 Sho2 RN S = o
Do Not Scale 70-03-09 2 of 10 .

,’,,”“!‘\\\“‘ FMOG3T R ~, 172210



ANCHOR FOR TEMPORARY SITES ONLY
ANCHOR ASSY NO. ANCHOR TYPE QTY REQUIRED
6036058 ANCHOR KIT,REACT,3/4X18 ASPHALT 1.00

DETAIL C

SEE ANCHOR TABLE B o

C & ra
\\’
Frank J. Powell, PE 3617 Cincinnati Ave.
Florida #70359 Rocklin, CA 95765 1/ ASSEMBLY NO. 6050288
. .
CIEEUENR 4 — A e
: S LK
1. HEAD OF BOLTS MY BE POSITIONED FROM OUTSIDE OF TRACK - - —y \ e REACT®350 SYSTEM
OR FROM INSIDE AS SHOWN. Q P L S 1 02_4 1 06 j . 4 g gg SELF CONTAINED BACKUP
i = =9 5/ ~ S BASETRACK ASSEMBLY
Z 3. ST {E &k
e Z é\\ » ..f\e\“ FOR 36" WIDE, 4 CYLINDER SYSTEMS
1 e &OR‘O o o >~
70-03-09 Sho3 ‘,// ‘;."""--w"" '“-’Q\\\\ SCALE DRAWING SHEET REV
///,,o NAL T\ Do Not Scale 70-03-09 3 of 10

' %
"!I”[]\‘I-“ FMOOIT Rav -, 7722711




PARTS LIST
ITEM STOCK NO. DESCRIPTION Qry.
1 |609107G FRONT BASETRACK 4 CYLINDERS,G 1
2 |613621B REAR BASETRACK,SCBU(REACT),G,W/DECAL 1
3 |612040G PIN,RESTRAINING CABLE.G 2
4 |113512G BOLT,HX,1/4X2 1/2,G2,G 2
5 |115946G NUT,HX, 1/4,G 2
6 |613734G RETAINER, TENSIONER, G, (REACT) 4
7 |614628G STANDOFF,RETAINER, TENSIONER,G, (REACT) 4
8
9 [605808B CABLE TENSIONER ASSY,L&R 2
_ 10 |113408G BOLT,CR 1/2X3 1/4,W/RIBBED NECK,G 16
b 11 |115939G NUT,HX,1/2,G 20
\ 12 |113457G BOLT,HX 1/2X1 1/2,G2,G 4
e 13 [113552G BOLT,HX.3/4X2,G2,G 8
14 |115980G NUT,HX,7/8,G 4
15 | 118059G WASHER FLAT,7/8 X 2 1/4,G 4
16
17 |617946G RRD ST 1 1/2X130, THREADED,G 2
18 |115917G NUT,HX1 1/2,G 4
19 |118002G WASHER,FLAT,1 1/4 ID X 2 3/4 OD,G 2
20 |115953G NUT,HX,3/4.G 8
21 |118027G WASHER FLAT,3/4X2.HVY,G 16
22 |118009G WASHER FLAT,1/2X1 3/8,G 16
23 |118085G WASHER,LOCK, 1/4,G 2
24 |113674G BOLT,HX,7/8X3 1/2,G2,G 4
(22)
(11)
D@
| 1
@\\\\\\\\\\\\\\\\\‘ o °
SEE NOTE 4 <
SECTION A-A (SOME ITEMSE(EF-I-Sﬁ(l)bVNBFOR CLARITY)
(SOME HIDDEN LINES NOT SHOWN FOR CLARITY) DETAIL A
NOTES:
1. BEFORE INSTALLING CABLE TENSION ROD, W/ NUT, INTO CABLE TENSIONER ASSEMBLY.
o S o e e o i
3. ITEMS 11 & 12 NEED TO BE REMOVED TO INSTALL REAR CYLINDER. Frank J. Powell, PE 3617 Cincinnall Ave. Wiy,
4. ANCHORS, P/N 6036058, MUST BE ORDERED SEPARATELY. Florida #70359 Rocklin, CA 95765 \\\gﬂ‘“ 3.Powlts,, ASSEMBLY NO. 6050288
ugw:‘rrageser 087; 52012 ol \CENg ‘( % ENERGY ABSORPTION sysTems
SERONED TE ~, :‘ ENGINEERING AND RESEARCH DEPARTMENT
- _—
== o = REACT®350 SYSTEM
QPL S 1 02—41 06 _— - E H E SELF CONTAINED BACKUP
Z 3 BASETRACK ASSEMBLY
= & ] o FOR 36", 4 BAY SYSTEMS
70-03-09 Sho4 ’ \ ;ILZ DRAWING SHEET REV
! Do Not Scale 70-03-09 4 of 10

T

FMOO3? Rew «, 72210



NOTES:

(5) #5 BARS TYP. #3 BARS @ 12"
o.c. STARTING AT FRONT 1. ALL CONCRETE WORK AND RE—BAR DETAILS SHALL CONFORM TO
QUTLINE OF REACT REAR B OUTLINE OF REACT THE LATEST ACI CODE AND MANUAL.
BASETRACK PLATE FOR UNITS WITH
SELF CONTAINED BACK UP PRV TR ik 2. ALL CONCRETE TO BE 8 MINIMUM THICK 4000 PSI COMPRESSIVE
STRENGTH AT 28 DAY TEST.
i S T 5 . G i S L e s e e i eyl e W . ALL REINFORCING BARS SHALL BE A615 GRADE 60 NEW BILLET
A A[_g__l__/'l' A P I N A I L o O oo A > STEEL
[ " | d | | | | s |
A | ol B T l | _:_q ' ... § | } | - 2y | 4. PROVIDE MIN. 2 CLEAR CONCRETE COVER OVER REINFORCING
e At ey Bt A ettt et o i s iy ey ik s etk i - STEEL.
.|| | I | | | | 4 4 | 94 |
= = T | | | | P, ' ' I« 1' {A : e 5 THE SLAB DETAILED ON THIS SHEET REQUIRES IT TO BE PLACED
S W) il N A | 8" THK T T o T __ﬁ"_f_ £ AGAINST AND SUPPORTED BY A RIGID BARRIER OR OTHER
Fa "”I_ ':' Il" —1 F B} ’I“A CONCRETE PAD "“: :’" °‘*|; ':' : "‘I g o STRUCTURE. . PROVIDE ADEQUATE ANCHORAGE.
== 4 | -4 <) a |l 4
l ' < | L a |, | ' | | o 1, < | | N 6. UNLESS OTHERWISE NOTED, UNITS ARE IN INCHES
L AP SN ol SRR W . SR PRI SO SRR ST |———l———J-——-L———I—d__fl: e sl
h < . |« g f 4 L oo o 4 | , I e I | < g M I | 7. CROSS SLOPE OF PAD SHALL NOT EXCEED 1:10 AND NOT VARY
SEE NOTE 5 |L B | | | |7 | A4 aiaty 4 | | I 1 I | © MORE THAN 2% FROM FRONT TO BACK.
e SO PP (S LS. S |
A <
16'=7" PAD LENGTH
I—»— B
PLAN VIEW
#3 BARS @ (5) #5 TYP.
12" o.c. TYP.
"J/ N\~ ':J__r_fT_'/_a-d-_‘_—Aq—'_e——r—:’—i"__:'—."‘__ﬂﬁ__"q__“‘"_‘—‘q—f‘u_’—';\*‘—“‘—'ﬁl"—‘:.—'—:‘-—.:-"—'_:c\\4/& /\//Qg\ B
SECTION A—A g
SELF CONTAINED BACKUP °°
#3 BARS @ — (5) #5 TYP.
12 o.c. corunNuous TYP. \ \
_— v/‘\\)ﬁ, ¥ // & :’ L —
' ] -r"'——-od ——h"wf
Wiy Frank J. Powell, PE 3617 Cincinnati Ave.
" W I/ Florida #70359 Rocklin, CA 95765
= <°hj&“‘J POwgitr, -
DRAWN: DATE ., r
E. Trageser 8/15/201 "'-. ,? ENERGY ABSORPTION SYSTEMS
SECTION B-—B GESGHED oA 3 KT ENGINEERING AND RESEARCH DEPARTMENT
= \ o
e S y X REACT®350 SYSTEM
— e = 15/ - 'll CAST—IN—PLACE CONCRETE SLAB
Revisions Date |Rev.|By |Ckd.|App. o - 3 ’
| A& Aomor 0 FOR 36”, 4 CYLINDER SYSTEMS
AD FILE:
QPL $S102—4106 L — O m?ﬁ.‘,.e‘x S| W/STEEL BACKUP & AGAINST RIGID BARRIER

”!mnm\“

SCALE

Do Not Scale

™ 70-03-09 |

5 of 10




[—» A
! i 3 — Y IMPORTANT
b © o oflojjo][ G0 © Slsyis & =% o SLIDE ITEM 4 ONTO
; . I STABILIZER ROD BEFORE
e o — I e INSERTING INTO BASE
K
@ \f @
9 9 1
) © B i i (-] e @
b © o ollollef[ ol o s | | sisle e O.L‘; : SEE DETAIL A
'—1—- A
PLAN
« CVUNDER SECTION A—A
4 3 2 1 NUMBER
M [0

* |TEM 6 USED TO CONNECT CYLINDERS 1 & 2.

DESIGNED:

DATE:

CHECKED:

DATE:

Revisions

.|App-

APPROVED

DATE:

CAD FILE:

70-03—-09 SH 6

anB ON EONENON 25
(D § (D
R o o | | e ) B | I ) -
& < A < i 24
k" T - R AT 7 " : e i
ELEVATION
ASSEMBLY NO. 606182B
PARTS LIST (4 CYLINDER REACT 350) TL—2 <45 MPH)
ITEM STOCK NO. DESCRIPTION REQ'D
1 6061778 CHAIN, PROOF COIL,1/2,4 LINKS,REACT 6.00
2 | 8092366 FTB ST 1/2X4X4,W/HOLE,G,(REACT) 3.00
3 | 6092566 FTB ST 1/2X5X15,G,(REACT) 3.00
4 | 1170716 SHACKLE,ANCHOR,5/8,W/SCREW PIN 12.00 ==
«[ 5 113563G BOLT,HX,3/4X4 1/2,62,6 4.00 DETAIL B \smsuuzm ROD
6 1135666 BOLT,HX,3/4X4,62,G 2.00 O
rank J. Foweill, Incinnati Ave.
8 | 115953G NUT.HX,3/4,G 6.00 Florida #70359 Rocklin, CA 95765 ASSEMBLY NO. 606182B
9 1180276 WASHER,FLAT,3/4,HVY,G 12.00 ENERGY ABSORPTION SYSTEMS
* ITEM 5 USED TO CONNECT CYLINDERS 2 & 3 AND 3 & 4. S._Trageser

' ENGINEERING AND RESEARCH DEPARTMENT

REACT®350 SYSTEM
CHAIN /CYL CONNECTOR ASSEMBLY

S102—-4106

SCALE

™ 70-03-03 [ 6 of 10

Do Not Scale

REV




PARTS LIST
ITEM STOCK NO. DESCRIPTION QTy.
1 NOSE COVER,32X32,TL-3 REACT 1
2 |116888G SCREW,HWH,1/4X1 1/4 SELF DRILL/TAP P 12

21" HOLE
SEE NOTE 1
o °
° ®
e

e )
° °

. l

[ o / 1

FRONT
NOTES:

1. LOCATE 1" HOLE IN NOSE COVER OVER g1" HOLE IN CYLINDER,
THEN SECURE WITH SCREWS (ITEM 2).

2. SCREW ITEM 2 INTO CYLINDER, PUNCHING THRU REFLECTIVE
TAPE AND INTO EXSISTING HOLES IN NOSE COVER, UNTIL HEAD

ASTENE o -
OF FASTENER (ITEM 2) IS FLUSH. DO NOT CONTINUE TO SPIN Frank J. Powell, PE 4617 Cincinnati Ave.

FASTENER. Wiy :
3. NOSE COVER NOT INCLUDED IN MODEL AND MUST BE ORDERED \\\\“k J. po’é,’/l/ 2 Florida #70359 Rocklin, CA 95765
SEPARATELY. DESIRED NOSE MUST BE SPECIFIED WHEN \‘Q,{qﬁf,é--;;--..fo .
ORDERING. REVIEW APPLICATION DETAIL TO VERIFY TYPE. N3 \ N SRR DATE e TION
SA e o sy S/ R A O S e
: i '._- -: DESIGNED DATE
=3 = = = REACT®350 SYSTEM
EC s/l 2- s — NOSE COVER ASSEMBLY,REACT
Revision Date | Rev | By |Chk.|App. 2 Q. S OF ‘3 = APPROVED L
N
”x,f&‘-uft oro" OF - QPL $102-4106
//// ,oﬁ KL \\\\\ 70-03-09 SH Y'GWQ SCALE DRAVANG: SHEET. REV
i Do Not Scale 70-03-09 7 of 10




NEXT ASSEMBLY: MATERIAL: TOL ANGULAR: PARTS LIST
\\\\\\\Jl 1 F! gu,,/, Lok | o T— ITEM STOCK NO. DESCRIPTION REQ'D
e, o 1 113924G RESTRAINING CABLE, 29'—11" 2.00
N <G EN 2.5, - Frank J. Powell, PE 3617 Cincinnati Ave.
_:‘: *’?— Florida #70359 Rocklin, CA 95765
Seg . i =
=m e s
=~ (- W= AFTER CABLE IS ASSEMBLED, APPLY
2% SmatEoF 3 TENSION BY TIGHTENING NUT ON CABLE © @ @ ©
7. “lore™ A0S TENSIONER PLATE (EACH SIDE).
Il T S e —
“ JONAL o
iy ﬂ/
7
REMOVE 2 BOLTS AND NUTS FROM THE .
TENSIONER PLATE (EACH SIDE) BEFORE CABLE
INSTALLATION, THEN REINSTALL AFTER CABLE
IS PLACED AROUND TENSIONER. @©@ ©®© ©® ©
DETAIL B
L [ -]
e ®© & © 00 0O ,T_ .—.—.—.m
! ! e ®
(-]

e e

i

AFTER TENSIONING, CABLE SHOULD NOT

DEFLECT MORE THAN 3"
WITH HEAVY FOOT PRESSURE.

—

FRONT CABLE ATTACHMENT DETAIL
FOR SELF CONTAINED BACKUP

CYLINDER
SEE DETAIL B = 3 2 1 « e
b
/ OO o]
\ <
2 8 0 @ \
- N
la o ala o b o o o o ™ P T !@ N
| DATE:
ELEVATION S. Trageser 8/15/2012
Revisions Date |Rev.|By [Ckd.|App.|"™"* B

CAD FILE:

70-03-09 SH 8.dwg

ENERGY ABSORPTION SYSTEMS, INC.

ENGINEERING AND RESEARCH DEPARTMENT

REACT 350®SYSTEM

CABLE ASSEMBLIES
QPL S102—-4106

[SCALE

Bwe T
Do Not Scale 70—-03-09 E 8 of 10




%

% A

I 1 ol

1 'l bl

v { o

{ =

1 ] ©

% : b=

& f r‘L

U { 8

1 : o

% 1 :l_-

| L i
P EPL AT LA E L

DETAIL A
SIDE MARKER HEIGHT

NOTE:

1. STARTING WITH REARMOST CYLINDER PLACE MARKERS
ACCORDING TO LOCAL STANDARDS AND "MANUAL ON
UNIFORM TRAFFIC CONTROL DEVICES" (MUTCD), BOTH
SIDES. LOCATE AND INSTALL SIDE MARKERS AS
SHOWN IN DETAILS A & B. SEE APPLICATION SITE
PLAN VIEWS FOR MARKER COLOR ORIENTATION.

CYLINDER

DETAIL B

SIDE MARKER ATTACHMENT

Florida #70359

Revisions Date |Rev.|By [Ckd.

App.

Frank J. Powell, PE

PARTS LIST

ITEM STOCK NO. DESCRIPTION QTY.
1 1156658 MARKER, TAB,FLEX,WHITE /AMBER,W/HOLES 4.00
2 11694 3G SCREW,PN, #8X1, TAPPING,AB,S 8.00
3 117989G WASHER,FLAT,#8,S 8.00

3617 Cincinnati Ave.

Rocklin, CA 95765

SEE DETAIL B
AND NOTE 1

ASSEMBLY NO. 613705B

DRAWN:

S. Trageser

DATE:

8/15/2012

DESIGNED:

DATE:

CHECKED:

DATE:

APPROVED

DATE:

CAD FILE:

70—-03—-09 Sh09

7 ENERGY ABSORPTION SYSTEMS

ENGINEERING AND RESEARCH DEPARTMENT

REACT®350 SYSTEM

REFLECTOR ASSEMBLY, WHITE /AMBER,

SIDE, REACT 350

- QPL_S102-4106

e
Do Not Scale 70-03-09 Imh 9 of 10




Wiy, Frank J. Powell, PE 3617 Cincinnati Ave.

\ .
WKL PO, Florida #70369 Rocklin, CA 95765

2 g

= e

(2)SEE NOTES 1&3
SEE DETAIL B

LEFT SIDE APPLICATION

NOTES:

1. USE TRANSITION PANEL AS TEMPLATE FOR DRILLING.

2. IMPACT FORCES COULD BE TRANSFERRED INTO TERMINAL
END OF THE BARRIER. ADEQUATE REINFORCING AND
ANCHORAGE ARE REQUIRED FOR PROPER IMPACT
PERFORMANCE.

3. ANCHOR STUD END SHOULD BE FLUSH WITH OUTSIDE
SURFACE OF ANCHOR NUT, SEE DETAIL B.

4. TRANSITION ASSEMBLIES ARE SUPPLIED AS ACCESSORIES AND
ARE ORDERED SEPARATELY.

iﬂl!—ullﬂl)lll}ﬂﬂlll]llﬂ-

CORRECT

0004 unqnunnnmmu-

INCORRECT

DETAIL B

7. THIS TRANSITION ASSEMBLY MAY BE USED FOR

NEW JERSEY BARRIER, F—SHAPED OR
VERTICAL CONCRETE WALL.

8. EXISTING STUDS, WASHERS AND NUTS TO REMAIN.
INSTALL TRANSITION PLATE ON TOP OF EXISTING

HARDWARE.

9. TRIM BARRIER 5 1/2" DEEP X 14" LONG, AS SHOWN.

PARTS LIST

ITEM STOCK NO. DESCRIPTION REQ'D
1 4720 TRANSITION PLATE ASSEMBLY 1.00
2 3525130-0000 ANCHOR,MP-3,PT KIT,3/4X6 1/2 HOR 1.00
3 2701811-0000 BOLT,RAIL,5/8X1 1/4,G 8.00
4 2704191-0000 NUT,HX,5/8,G,RAIL 8.00
5 2752171-0000 END SHOE,W-BEAM 2.00
6 2701641-0000 BOLT,HX,3/4X1 1/4,G2,G 5.00
7 2704091-0000 NUT,HX,3/4,6 5.00

SEE NOTES 1&3
SEE DETAIL B

2 5.

D \—SEE NOTE 4

RIGHT SIDE APPLICATION

ASSEMBLY NO. 3535006-0000

DATE:

8/15/2012

DRAWN:
I_— S. Trageser

DESIGNED:

DATE:

CHECKED:

DATE:

Revisions Date

Rev.

By |Ckd.

App.

APPROVED

5. END SHOES MUST BE LAPPED FOR TRAFFIC DIRECTION.
6. ITEMS 3 THROUGH 7 ARE STANDARD HIGHWAY HARDWARE

DATE:

CAD FILE:

& MAY BE SUPPLIED BY CUSTOMER. ORDER PART NUMBER

70-03-09 SH10

4720 TO RECEIVE ITEM 1 ONLY.

ENERGY ABSORPTION SYSTEMS

ENGINEERING AND RESEARCH DEPARTMENT

REACT®350 SYSTEM

QPL # S102—4106

TRANSITION ASSY,SC BU,N,REACT 350

Do Not Scale] . 70-03-08 | 10 of 10






